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KINGKUS NEW MATERIAL CO., LTD.
ZHITANG TOWN CHANGSHU CITY JIﬁ.NGSU PRD"'.I"I NCE CHINFE

The following sample(s) was / wére submitted and identiﬁeiﬂ on behalf of the client. SGS is not
responsible for the authenticity, integrity and results of the data and information and / or the validity of
the conclusion. results apply to the sample as received. " ' : : '
Sample Name: POLYESTER FIBER ACOUSTIC PANEL

SGS Ref No.: SHIN190501446CCM

Product Specification: 24401 zzu*gm}n'
Stylefitem No.: /

Test Requested: .l O - ) ' 5 & .
Cn .
EN 13501-1:2007+A1:2009 Fire classification of mnstmctmn products and hqulng elements— Part L

Classification using data from reaction to fire testa Class B _ ., ‘_ .(-:#

e

Test Results: - See attached sheet — ' - . LGP G-

Test Period: . s a ™ )
Sample Receiving Date “MAY 22, 2ﬂ19- € -
Test Performing Date : MA‘:‘22 2_u1aT1:: MAY 2?rzu19

. s N ,._{
: : ‘-r'.‘.._‘. .

Signed for and on beha!fof " "
SGS-CSTC Co., Ltd. Anjl Bran-:h

™

llen Zou
Lab Manager

subject to Terms and Conditions for Elact Doc
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TestReport - - No.AJFS1905004689FF ~ _Date: JUN.10,2019" Page 2of 6
l. Testconducted ' - ' : ;
This test is conducted as per EN 13501 -1 2007+A1:2009 Fire dasmﬁcatmn of construction prcdu-::ts and -
building elements —-Part 1: Classification using data from reaction to fire tests. And the test methods as
following: -

1. EN 13823:2010+A1:2014 Reaction to fire tests for building products - Buuldmg pmducts excludlng

floorings exposed to the thermal attack by a single burning item.
2. EN ISO 11925-2:2010+Corl:2011 Reaction to fire tests — Ignitability of building pmduc:ts subjec:ted to

direct impingement of flame — Part 2: Single-flame source test.

IIl. Details of classified product o : . . =

a) Nature and end use application
The product “Polyester Fiber Acoustic Panel” is defined as building prnduct Its end use appncathn

“Thermal and ar.:r::-q_st:cinsulatmn material®, < s
O G
b) Description . & . y
The details of the product given above have been prepared from mfannatmn prcwded by the sponsor of the
test. o
Description Polyester Fiber Acnustm Panel
Color White o
Thickness About 9mm -
Mass per unit area | 1900 g/m? . o
Mounting and fixing: Vo W r )

Fibre cement board, with its dEHSIhf abaut 130l}kgfm3 thickness 9mm, is as the substrate. The test
specimens are fixed mechanically to the substrate.gl'_uln ;mnt.

lll. Testresults NAP T '

Test method - - Parameter Number of tests Results

' FIGRAg 2ms (Wis) 26.6

FIGRAG.ams (W/s) 25.1

- LFS < edge of specimen ' , Yes

EN 13823 THReoes (MJ) 3 1.9

SMOGRA (m?/s?) : 5.0

TSPeoos (M2) - 51.8

Flaming particles or droplets No

To be continued. ..
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Test method : Parameter Specimen number .~ Results :
: -~ Yes
ENISO 11925-2 S - el 0%
Exposure = 30 s Ignition of the filter paper ~ - No

IV. Classification and direct field of application

This classification has been carried out in accordance with EN 135!]1—1 .ZDDT+A1 zuns.

a) Classification : C 2580
The praduct, Polyester Fiber Acoustic Panel, classification is as following, : ‘

Fire behaviour Smoke production Flaming droplets
B - s 2 : d c'|

- ;'"_:,.‘ -
= J

Remark: The classes with their corresponding fire performance are gﬁe&fh annex .#L_

: o S
3 .
b) Field of application | 8 . : = ) - "-::-" "
This classification for the submitted sampﬂe is valu:.f for the fulhwmg end use mndmun
— With all substrate c!asslﬁed Atand A2, _ ,f':‘ 7 - oo
— With mechanically fixing - % & < Y :
— No joint ~ & = :'I S :

P

Th|5 classification is vahd for the foltowmg pro-duct parameters:

—-Characteristics of various layers 1dent|cal to those as described in § I I:r} of this test reports.

-

Statement: . e
This declaration of GDI"IfOTI‘I'IIl‘jI" is anlz.r based on the result of this Iaburat-:)ry activity, the 1mpa+::t of the
uncertainty of the results was not included.

The test results relate to the behaviour of the test specimens of a prnduct under the pamcular cnndltmns nf B -

the test theyr are not intended to be the sole criterion fcrr assess:ng the pntentlal fire hazard of the product in.

use.

To be contfniled.;._ .
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No. AJFS1905004689FF

Date: JUN.10, 2019

Page 4 of 6

This classification report does not represent type approval or certification of the product.

The test laboratory has, therefore, play no part in sampling the product for the test, although it holds
appropriate references to the manufacturer’s factory production control that is aimed to be relevant to the
samples tested and that will provide for their traceability.

Annex A

Classes of reaction to fire performance for construction products excluding floorings and linear pipe thermal

insulation products

Exposure =15s

Class Test method(s) Classification criteria Additional classification
AT=30C, and
ENISO 11822 and Am=50%, and . -
t=0(i.e. no sustained flaming) -
A1l PCSs2.0MJkg®  and c =
PCS=2 0MJ/kg®c and o
ENISO 1716 PCSe1 AM)imE ¢ and - g
PCS<2.0MJ/kg ®
AT=50C, and Ty
E:q ISO 1182 ¢ Am=50%, and - -
t=20 s -
and | PCS=3.0MJ/kg ® { vand . T
PCS=4.0MJ/m2 & and "~ L
A2 | ENISO1716 PCS<4.OMJ/mz 8 and -
PCSs3.0MJkg®
FIGRA=120W/s and :
; Smoke production 'and
EN 13823 LFS<edge of specimen and : :
THRe0os<7.5MJ Flaming droplets/particles ¢
FIGRA=120Wi/s and
< f [ d
gL 2 l'.-fl.::-f?? Eds‘greﬁiﬂ‘ls o Smoke production 'and
' Flaming droplets/particles ¢
EN 1SO 11925-2 within 60s Fs<150mm
Exposure =30s
: FIGRA=250W/s and
23 and | LFS<edge of specimen and
2L > THij 5MJ ; Smoke production 'and
c | Flaming droplets/particles 9
EN ISO 11925-2 Fs<150mm within 60 s
Exposure=30s
EN 13823 and | FIGRA=750W/s y
D Smoke production 'and
EN IS0 11925-2! Fs<150mm within 60 s Flaming droplets/particles @
Exposure=30s
g O EilsCilaha Fs<150mm within 20 s flaming droplets/particles »
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F No performance determined

all rhEEER

1GT184D; ar em

3 For homogeneous products and substantial components of non-homogeneous products.

& For any external non-substantial component of non-homogeneous products. .

< Alternatively, any external non-substantial component havinga PCS<2,0 MJ/m? , provided that the product
satisfies the following criteria of EN 13823: FIGRA s 20 Wis, and LFS < edge of specimen, and THRiso0s < 4,0
MJ, and s1, and d0. '

4 For any internal non-substantial component of non-homogeneous products.

¢ Far the product as a whole.

'In the last phase of the development of the test procedure, modifications of the smoke measurement system
have been introduced, the effect of which needs further investigation. This may result in a modification of the
limit values and/or parameters for the evaluation of the smoke production.

s1 = SMOGRA < 30m2/s2 and TSPsoos < 50m? : s2 = SMOGRA = 180m?/s2 and TSPsoos < 200m?; s3 = not s1 or
s2 :

9d0 = No flaming droplets/ particles in EN 13823 within 600 s; C

d1 = no flaming droplets/ particles persisting longer than 10 s in EN 13823 within 600 s, =
d2 = not dO or d1. Wi -
Ignition of the paper in EN ISO 11925-2 results in a d2 classification. Cov

h Pass = no ignition of the paper (no classification); - C o Y
Fail = ignition of the paper (d2 classification). ' s T4

i Under conditions of surface flame attack and, if appropriate to the end-use application of the product, edge
flame attack. i,
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Photo Appendix:

After test

Before test

Before test After test

b

SGS authenticate the photo on original report only
***End of Report***
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